
Odin Bed Frame

ASSEMBLY INSTRUCTIONS

Version 1.0

1 of 7



ASSEMBLY INSTRUCTIONS

Read these instructions carefully and keep for future 
reference. Refer to parts inventory for guidance, and 
ensure you have all pieces before starting. When 
assembling, place all parts on a soft, clean, and flat 
surface such as a carpet to prevent scratches.

2 of 7

HARDWARE  INVENTORY
DESCRIPTIONIMAGE SIZEID QTY

B

A

1

1

2

1

3

2

1

2

3

4

5

6

HEADBOARD

FOOTBOARD

SIDE RAILS

CENTER SUPPORT RAIL

SUPPORT FEET

ROLL SLATS

DESCRIPTIONID QTY

PARTS  INVENTORY

TEMPORARY
ALIGNEMENT BOTLS M8 x 90mm 8

ALLEN BOLT M6 x 40mm 3

ALLEN BOLT M6 x 30mm 16

D

E

F

G

H

I

J

K

M

N

FLAT WASHER 19 x 8.5mm 16

FLAT WASHER 10 x 6.5mm 3

2 of 7 MADE IN VIETNAM 

ASSEMBLY INSTRUCTIONS 

Read these instructions carefully and keep for future 
reference. Refer to parts inventory for guidance, and 
ensure you have all pieces before starting. When 
assembling, place all parts on a soft, clean, and flat 
surface such as a carpet to prevent scratches. 

1

2

3

3

4

5

6

HARDWARE INVENTORY 
ID IMAGE DESCRIPTION SIZE QTY 

A TEMPORARY     
ALIGNEMENT BOTLS M8 x 90mm 8 

B ALLEN BOLT M8 x 40mm 3 

C ALLEN BOLT M8 x 25mm 16 

D LOCK WASHER 12 x 09mm 25 

E FLAT WASHER 19 x 09mm 19 

F NUT 17 x 9mm 8 

G HALFMOON WASHER 25 x 18 x 9mm 8 

H WRENCH 17 x 110mm 1 

I ALLEN KEY 5 x 110mm 1 

J LEVELING GLIDE M8 x 35mm 7 

PARTS INVENTORY 
ID DESCRIPTION QTY 

1 HEADBOARD 1 

2 FOOTBOARD 1 

3 SIDE RAILS 2 

4  CENTER SUPPORT RAIL 1 

5 SUPPORT FEET 3 

6 ROLL SLATS 2 

C

LOCK WASHER 12 x 8.5mm 24

B

ASSEMBLY INSTRUCTIONS

Read these instructions carefully and keep for
future reference. Refer to parts inventory for
guidance, and ensure you have all pieces before
starting. When assembling, place all parts on a
soft, clean, and flat surface such as a carpet to
prevent scratches.

ID DESCRIPTION QTY

TABLE TOP

TABLE LEGS

 SUPPORTS TIE BAR

1

2

PARTS INVENTORY

1

2

2

HARDWARE INVENTORY
ID IMAGE DESCRIPTION SIZE QTY

3

1

2

3

A

C

D

E

ALLEN BOLT  M6 x 20mm

 M6 x 45mm

FLAT WASHER Ø6 x Ø17mm

LOCK WASHER Ø6 x Ø13mm

ALLEN KEY 4mm

2 of 6MADE IN VIETNAM

16

1

4

20

20

ALLEN BOLT

LOCK WASHER M8 x 35mm 3

B

ASSEMBLY INSTRUCTIONS

Read these instructions carefully and keep for
future reference. Refer to parts inventory for
guidance, and ensure you have all pieces before
starting. When assembling, place all parts on a
soft, clean, and flat surface such as a carpet to
prevent scratches.

ID DESCRIPTION QTY

TABLE TOP

TABLE LEGS

 SUPPORTS TIE BAR

1

2

PARTS INVENTORY

1

2

2

HARDWARE INVENTORY
ID IMAGE DESCRIPTION SIZE QTY

3

1

2

3

A

C

D

E

ALLEN BOLT  M6 x 20mm

 M6 x 45mm

FLAT WASHER Ø6 x Ø17mm

LOCK WASHER Ø6 x Ø13mm

ALLEN KEY 4mm

2 of 6MADE IN VIETNAM

16

1

4

20

20

ALLEN BOLT

NUT 813 x 8mm

28 x 15 x 7mm

13 x 110mm

4 x 110mm

HALFMOON WASHER

WRENCH

ALLEN KEY

8

1

1

5

4 2

6

3

1

3

2 of 7 MADE IN VIETNAM 

ASSEMBLY INSTRUCTIONS 

Read these instructions carefully and keep for future 
reference. Refer to parts inventory for guidance, and 
ensure you have all pieces before starting. When 
assembling, place all parts on a soft, clean, and flat 
surface such as a carpet to prevent scratches. 

1

2

3

3

4

5

6

HARDWARE INVENTORY 
ID IMAGE DESCRIPTION SIZE QTY 

A TEMPORARY     
ALIGNEMENT BOTLS M8 x 90mm 8 

B ALLEN BOLT M8 x 40mm 3 

C ALLEN BOLT M8 x 25mm 16 

D LOCK WASHER 12 x 09mm 25 

E FLAT WASHER 19 x 09mm 19 

F NUT 17 x 9mm 8 

G HALFMOON WASHER 25 x 18 x 9mm 8 

H WRENCH 17 x 110mm 1 

I ALLEN KEY 5 x 110mm 1 

J LEVELING GLIDE M8 x 35mm 7 

PARTS INVENTORY 
ID DESCRIPTION QTY 

1 HEADBOARD 1 

2 FOOTBOARD 1 

3 SIDE RAILS 2 

4  CENTER SUPPORT RAIL 1 

5 SUPPORT FEET 3 

6 ROLL SLATS 2 

2 of 7 MADE IN VIETNAM 

ASSEMBLY INSTRUCTIONS 

Read these instructions carefully and keep for future 
reference. Refer to parts inventory for guidance, and 
ensure you have all pieces before starting. When 
assembling, place all parts on a soft, clean, and flat 
surface such as a carpet to prevent scratches. 

1

2

3

3

4

5

6

HARDWARE INVENTORY 
ID IMAGE DESCRIPTION SIZE QTY 

A TEMPORARY     
ALIGNEMENT BOTLS M8 x 90mm 8 

B ALLEN BOLT M8 x 40mm 3 

C ALLEN BOLT M8 x 25mm 16 

D LOCK WASHER 12 x 09mm 25 

E FLAT WASHER 19 x 09mm 19 

F NUT 17 x 9mm 8 

G HALFMOON WASHER 25 x 18 x 9mm 8 

H WRENCH 17 x 110mm 1 

I ALLEN KEY 5 x 110mm 1 

J LEVELING GLIDE M8 x 35mm 7 

PARTS INVENTORY 
ID DESCRIPTION QTY 

1 HEADBOARD 1 

2 FOOTBOARD 1 

3 SIDE RAILS 2 

4  CENTER SUPPORT RAIL 1 

5 SUPPORT FEET 3 

6 ROLL SLATS 2 

2 of 7 MADE IN VIETNAM 

ASSEMBLY INSTRUCTIONS 

Read these instructions carefully and keep for future 
reference. Refer to parts inventory for guidance, and 
ensure you have all pieces before starting. When 
assembling, place all parts on a soft, clean, and flat 
surface such as a carpet to prevent scratches. 

1

2

3

3

4

5

6

HARDWARE INVENTORY 
ID IMAGE DESCRIPTION SIZE QTY 

A TEMPORARY     
ALIGNEMENT BOTLS M8 x 90mm 8 

B ALLEN BOLT M8 x 40mm 3 

C ALLEN BOLT M8 x 25mm 16 

D LOCK WASHER 12 x 09mm 25 

E FLAT WASHER 19 x 09mm 19 

F NUT 17 x 9mm 8 

G HALFMOON WASHER 25 x 18 x 9mm 8 

H WRENCH 17 x 110mm 1 

I ALLEN KEY 5 x 110mm 1 

J LEVELING GLIDE M8 x 35mm 7 

PARTS INVENTORY 
ID DESCRIPTION QTY 

1 HEADBOARD 1 

2 FOOTBOARD 1 

3 SIDE RAILS 2 

4  CENTER SUPPORT RAIL 1 

5 SUPPORT FEET 3 

6 ROLL SLATS 2 

M8 x 36mmLEVELING GLIDE 4

2 of 7 MADE IN VIETNAM 

ASSEMBLY INSTRUCTIONS 

Read these instructions carefully and keep for future 
reference. Refer to parts inventory for guidance, and 
ensure you have all pieces before starting. When 
assembling, place all parts on a soft, clean, and flat 
surface such as a carpet to prevent scratches. 

1

2

3

3

4

5

6

HARDWARE INVENTORY 
ID IMAGE DESCRIPTION SIZE QTY 

A TEMPORARY     
ALIGNEMENT BOTLS M8 x 90mm 8 

B ALLEN BOLT M8 x 40mm 3 

C ALLEN BOLT M8 x 25mm 16 

D LOCK WASHER 12 x 09mm 25 

E FLAT WASHER 19 x 09mm 19 

F NUT 17 x 9mm 8 

G HALFMOON WASHER 25 x 18 x 9mm 8 

H WRENCH 17 x 110mm 1 

I ALLEN KEY 5 x 110mm 1 

J LEVELING GLIDE M8 x 35mm 7 

PARTS INVENTORY 
ID DESCRIPTION QTY 

1 HEADBOARD 1 

2 FOOTBOARD 1 

3 SIDE RAILS 2 

4  CENTER SUPPORT RAIL 1 

5 SUPPORT FEET 3 

6 ROLL SLATS 2 M6 x 20mmLEVELING GLIDE 3

2 of 7 MADE IN VIETNAM 

ASSEMBLY INSTRUCTIONS 

Read these instructions carefully and keep for future 
reference. Refer to parts inventory for guidance, and 
ensure you have all pieces before starting. When 
assembling, place all parts on a soft, clean, and flat 
surface such as a carpet to prevent scratches. 

1

2

3

3

4

5

6

HARDWARE INVENTORY 
ID IMAGE DESCRIPTION SIZE QTY 

A TEMPORARY     
ALIGNEMENT BOTLS M8 x 90mm 8 

B ALLEN BOLT M8 x 40mm 3 

C ALLEN BOLT M8 x 25mm 16 

D LOCK WASHER 12 x 09mm 25 

E FLAT WASHER 19 x 09mm 19 

F NUT 17 x 9mm 8 

G HALFMOON WASHER 25 x 18 x 9mm 8 

H WRENCH 17 x 110mm 1 

I ALLEN KEY 5 x 110mm 1 

J LEVELING GLIDE M8 x 35mm 7 

PARTS INVENTORY 
ID DESCRIPTION QTY 

1 HEADBOARD 1 

2 FOOTBOARD 1 

3 SIDE RAILS 2 

4  CENTER SUPPORT RAIL 1 

5 SUPPORT FEET 3 

6 ROLL SLATS 2 

2 of 7 MADE IN VIETNAM 

ASSEMBLY INSTRUCTIONS 

Read these instructions carefully and keep for future 
reference. Refer to parts inventory for guidance, and 
ensure you have all pieces before starting. When 
assembling, place all parts on a soft, clean, and flat 
surface such as a carpet to prevent scratches. 

1

2

3

3

4

5

6

HARDWARE INVENTORY 
ID IMAGE DESCRIPTION SIZE QTY 

A TEMPORARY     
ALIGNEMENT BOTLS M8 x 90mm 8 

B ALLEN BOLT M8 x 40mm 3 

C ALLEN BOLT M8 x 25mm 16 

D LOCK WASHER 12 x 09mm 25 

E FLAT WASHER 19 x 09mm 19 

F NUT 17 x 9mm 8 

G HALFMOON WASHER 25 x 18 x 9mm 8 

H WRENCH 17 x 110mm 1 

I ALLEN KEY 5 x 110mm 1 

J LEVELING GLIDE M8 x 35mm 7 

PARTS INVENTORY 
ID DESCRIPTION QTY 

1 HEADBOARD 1 

2 FOOTBOARD 1 

3 SIDE RAILS 2 

4  CENTER SUPPORT RAIL 1 

5 SUPPORT FEET 3 

6 ROLL SLATS 2 



3 of 7

STEP 1

Screw the TEMPORARY ALIGNMENT BOLT (A) into the HEADBOARD POST (1) and FOOTBOARD (2). Repeat this
step for all remaining bolts.

3 of 7 MADE IN VIETNAM 

STEP 1 
Screw the TEMPORARY ALIGNMENT BOLT (A) into the HEADBOARD POST (1) and FOOTBOARD (2). Repeat this 
step for all remaining bolts.

x8
A

1

2

1

2

A



4 of 7

STEP 2

Attach the SIDE RAILS (3) to the HEADBOARD (1), ensuring the bolt holes are properly aligned. Confirm that the bolt 
holes on the HEADBOARD (1) match those on the SIDE RAILS (3). Slide on the HALFMOON WASHER (G), followed 
by the LOCK WASHER (D), and then the NUT (F). Use the WRENCH (H) to tighten the NUT (F) securely. Repeat this 
process for all remaining bolt holes.

4 of 7 MADE IN VIETNAM 

STEP 2 
Attach the SIDE RAILS (3) to the HEADBOARD (1), ensuring the bolt holes are properly aligned. Confirm that the bolt holes 
on the HEADBOARD (1) match those on the SIDE RAILS (3). Slide on the HALFMOON WASHER (G), followed by the 
LOCK WASHER (D), and then the NUT (F). Use the WRENCH (H) to tighten the NUT (F) securely. Repeat this process for 
all remaining bolt holes.

1

3

DG
F

H

4x

1

3

G
D

F

H



5 of 7

STEP 3

Attach the FOOTBOARD (2) to the SIDE RAILS (3), ensuring the bolt holes are properly aligned. Confirm that the bolt 
holes on the FOOTBOARD (2) match those on the SIDE RAILS (3). Slide on the HALFMOON WASHER (G), followed 
by the LOCK WASHER (D), and then the NUT (F). Use the WRENCH (H) to tighten the NUT (F) securely. Repeat this 
process for all remaining bolt holes.

5 of 7 MADE IN VIETNAM 

 STEP 3 
Attach the FOOTBOARD (2) to the SIDE RAILS (3), ensuring the bolt holes are properly aligned. Confirm that the bolt holes 
on the FOOTBOARD (2) match those on the SIDE RAILS (3). Slide on the HALFMOON WASHER (G), followed by the 
LOCK WASHER (D), and then the NUT (F). Use the WRENCH (H) to tighten the NUT (F) securely. Repeat this process for 
all remaining bolt holes.

3

2

D G
F

H

4x

3

2

G
D

F

H



6 of 7

STEP 4

STEP 5

Place the SUPPORT FEET (5) onto the CENTER SUPPORT RAIL (4), ensuring the bolt holes are properly aligned. Slide
the LOCK WASHER (J), followed by the FLAT WASHER (K), onto the BOLT (B). Use the ALLEN KEY (I) to tighten the
BOLT (B). Repeat this process for all remaining bolts.

Place the CENTER SUPPORT RAIL (4) onto the HEADBOARD POST (1) and the FOOTBOARD (2).

6 of 7 MADE IN VIETNAM 

STEP 4
Place the SUPPORT FEET (5) onto the CENTER SUPPORT RAIL (4), ensuring the bolt holes are properly aligned. Slide 
the LOCK WASHER (D), followed by the FLAT WASHER (E), onto the BOLT (B). Use the ALLEN KEY (I) to tighten the 
BOLT (B). Repeat this process for all remaining bolts.

E
D
B

I

3x

4

5

STEP 5 
Place the CENTER SUPPORT RAIL (4) onto the HEADBOARD POST (1) and the FOOTBOARD (2).

4

2

1

6 of 7 MADE IN VIETNAM 

STEP 4
Place the SUPPORT FEET (5) onto the CENTER SUPPORT RAIL (4), ensuring the bolt holes are properly aligned. Slide 
the LOCK WASHER (D), followed by the FLAT WASHER (E), onto the BOLT (B). Use the ALLEN KEY (I) to tighten the 
BOLT (B). Repeat this process for all remaining bolts.

E
D
B

I

3x

4

5

STEP 5 
Place the CENTER SUPPORT RAIL (4) onto the HEADBOARD POST (1) and the FOOTBOARD (2).

4

2

1

4

5

1

4

2

I

B
J
K



7 of 7

STEP 6

STEP 7

Place the ROLL SLATS (6) onto the CENTER SUPPORT RAIL (4) and SIDE RAILS (3), making sure the bolt holes are
aligned. Slide the LOCK WASHER (D), followed by the FLAT WASHER (E), onto the BOLT (C), and use the ALLEN KEY
(I) to tighten the BOLT (C). Repeat this process for all remaining bolts.

The LEVELING GLIDES (M) are located at the bottom of the legs of the HEADBOARD (1), FOOTBOARD (2), and the 
LEVELING GLIDE (N) is located at the SUPPORT FEET (5). Once the bed frame is positioned correctly, you can adjust 
the LEVELING GLIDES (M & N) to suit the surface beneath. Make sure the bed is level and stable. Once it is, the 
assembly is complete.

7 of 7 MADE IN VIETNAM 

STEP 6 
Place the ROLL SLATS (6) onto the CENTER SUPPORT RAIL (4) and SIDE RAILS (3), making sure the bolt holes are 
aligned. Slide the LOCK WASHER (D), followed by the FLAT WASHER (E), onto the BOLT (C), and use the ALLEN KEY 
(I) to tighten the BOLT (C). Repeat this process for all remaining bolts.

E
D
C

I

16x

6

6

3

3

STEP 7 
The LEVELING GLIDES (J) are located at the bottom of the legs of the HEADBOARD (1), FOOTBOARD (2), and 
SUPPORT FEET (5). Once the bed frame is positioned correctly, you can adjust the LEVELING GLIDES (J) to suit the 
surface beneath. Make sure the bed is level and stable. Once it is, the assembly is complete.

J

7 of 7

STEP 6

STEP 7

Place the ROLL SLATS (6) onto the CENTER SUPPORT RAIL (4) and SIDE RAILS (3), making sure the bolt holes are
aligned. Slide the LOCK WASHER (D), followed by the FLAT WASHER (E), onto the BOLT (C), and use the ALLEN KEY
(I) to tighten the BOLT (C). Repeat this process for all remaining bolts.

The LEVELING GLIDES (J) are located at the bottom of the legs of the HEADBOARD (1), FOOTBOARD (2), and
SUPPORT FEET (5). Once the bed frame is positioned correctly, you can adjust the LEVELING GLIDES (J) to suit the
surface beneath. Make sure the bed is level and stable. Once it is, the assembly is complete.

7 of 7MADE IN VIETNAM

STEP 6 
Place the ROLL SLATS (6) onto the CENTER SUPPORT RAIL (4) and SIDE RAILS (3), making sure the bolt holes are 
aligned. Slide the LOCK WASHER (D), followed by the FLAT WASHER (E), onto the BOLT (C), and use the ALLEN KEY 
(I) to tighten the BOLT (C). Repeat this process for all remaining bolts.

E
D
C

I

16x

6

6

3

3

STEP 7 
The LEVELING GLIDES (J) are located at the bottom of the legs of the HEADBOARD (1), FOOTBOARD (2), and 
SUPPORT FEET (5). Once the bed frame is positioned correctly, you can adjust the LEVELING GLIDES (J) to suit the 
surface beneath. Make sure the bed is level and stable. Once it is, the assembly is complete.

J

7 of 7MADE IN VIETNAM

STEP 6 
Place the ROLL SLATS (6) onto the CENTER SUPPORT RAIL (4) and SIDE RAILS (3), making sure the bolt holes are 
aligned. Slide the LOCK WASHER (D), followed by the FLAT WASHER (E), onto the BOLT (C), and use the ALLEN KEY 
(I) to tighten the BOLT (C). Repeat this process for all remaining bolts.

E
D
C

I

16x

6

6

3

3

STEP 7 
The LEVELING GLIDES (J) are located at the bottom of the legs of the HEADBOARD (1), FOOTBOARD (2), and 
SUPPORT FEET (5). Once the bed frame is positioned correctly, you can adjust the LEVELING GLIDES (J) to suit the 
surface beneath. Make sure the bed is level and stable. Once it is, the assembly is complete.

J

6

6

3

3

J

I

D
C

E

the LEVELING GLIDE (N) is located at the 

and (N)

change to LEVELING  GLIDES (M)

6

6

3

3

M
N

I

D
C

E


